Honeywell Stand for MS9590GS 46-00709 Manuel D’Utilisation

Codes de produits
46-00709
Page de 4
 
 
 
 
9590 Stand Installation Guide 
 
Flex Stand Components (PN 46-00709) 
 
 
 
Item 
Item Description 
Qty
Cradle Coupler 
Cradle 
Flexible Shaft 
Screw Cap 
Stand Base 
¼"  -  20 x 
⅜"  Flat Head Phillips Screw, 100°  Undercut  with 
Nylok 
#8 Round Head Wood Screw (for fixed mount applications) 
M3 -.5 x 20 mm, Pan Head Phillips Screw 
M3 Flat Washer 
M3 Split Lock Washer 
Flexible Shaft Cover 
Figure 1. Stand Components 
 
 
00-05249 Rev C 
2/12
 

Table des matière des caractéristiques pour Honeywell Stand for MS9590GS 46-00709

  • Page 19590 Stand Installation Guide Flex Stand Components (PN 46-00709) Item Item Description Qty. A Cradle Coupler 1 B Cradle 1...
  • Page 2Flex Stand Assembly (PN 46-00709) Figure 2. Stand Assembly 2
  • Page 3Optional Flex Stand Fixed Mount (PN 46-00709) 1. In the kit, two #8 wood screws have been provided for fixed...
  • Page 4Optional Wall/Tabletop Stand (PN 46-00885) To fix mount the stand to the wall: 1. Drill two #39 pilot holes in...